F L4

MAHARASHTRA JEEVAN PRADHIKARAN
RESEARCH AND TRAINING CENTRIE, NASHIKROAD

Professional Examination of Sub Divisional Officers / Engineers /
Assistant Engineer Grade- |

October 2011

Subject - Water Supply Sanitation Engineering (Written)

D )ate - 1O10/207 1 Time - 100010 1500
Narks - 70

— w— w— —— smam .2 ma Er s o= B Er = rm o~ S LA LE =Em = mEs a v T T o W= wr e— = — — LEE WM - TEFE TE O TEST —Wr EEE W —w -7 — may — T — "E . AL R - o T aT ST W st e e T

. T

Note - (1) Question No. 1 is compulsory & write any Five questions from the
Remammeg.

(2) Use of Calculator - Tog table s allowed.

() Make suitable assumption I required. Assume suntable data. Wherever
necessary and state then clearly.
[...]
| (€) DI K-7 pipes can be used forrising mains . ... ......
T + A village or habitation 1s said to be partially covered if lpcd is |
between 10to40 .. ... ... .. |
| (2) * Raft is provided if depth of excavation 1s more than 3M in murum . |
T (h) | Sewer lines alwavs run full. . . .. U
0 (1) l Nabard has sanctioned loan for liquid waste management for |

{

villages having population more than 10,000 population .. .. ... ..

0)

. ——— —— e T S— i

[ The vield of supply well should be more than rate of pumping . . . .




-—— — T v g s o mdmay

/ ~ Question No.3 TG
|

% . (a) Write down the norms adopted in Rural water supplv scheme -
4 * (Any two) ! 3
(1) Residual Headat ESR. . ....... ... ... .. ..... ..

(1) Per capita supply per day for periurbanarea ... ....... ... ..
~ (my) Designedstage . .......................

~—

-
.

[

-

I

-
&+
L]

| (b) State the following (Any two) (5)

| (1) Various types of valves in water supply scheme.

iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii

* ¥ & % % ¥ & = & B @ ¥ B ¥ ¥ # ¥ & & W S ¥ # 4 » F = B W B ¥ = & ¥ % B B ® W B F ¥ B B B O B B B & 4 »& =

llllllllllllllllllllllllllllllllllllllllllllllllllllll

| (111) When the water i1s acidic the pH value of water must be less
than . ...

lllllllllllllllllllllllllllllllllllllllllllllllllllll

(c) Write down the permissible values (Any five) (5)

(1) Total dissolvedsolids . . . ........................
(1) BODofeffluent . .. ... ... .. ... .. .. ... ... ... ..
(m)pHofdrinkingwater . ..........................
(iv) Test pressure of DIK-7 pipes ... ...,
(v) Drop in water level in ESR during hydraulic testing . . ... ... ..

i

iiiiiiiiiiiiiiiii

: Questi;:m No.4 :- Fill in the blanks (15)
(a) | Allowable working pressure for PVC 10 kg/em?is . ... ..o

(b) ] Design peﬁod for Trunk sewersis.......... ... .. ...........

+ l
(¢c) | Rate of filteration of rapid sand filteris . ... ... . ... .. ... ... ... i

(d) | Designperiod forpumpis.......... ... .. ... ... . ...

| i
(e) Permissible value of Fluorides for drinking wateris ... . ... ... ...

- T T . : . . . f
(f) Minimum dia meter of C.I. pipes in the drainage systemis... . ..

N -m—“‘ﬂ‘r-hm—i-

[ 1 T 1 {

(2) Flushing tanks 1n sewerage collection system are provided when . .
e e velocity 1s not achieved.

= —t- 1

(h) The minium residual chlorine at the end of distribution sytem shall
be........... ... ppm.

(1) Power factor shall be morethan . ... ... .. L

||. . - [—— s — . - e iy

T —_ T




’
()1;L§t|on|\05 - 1 (A) Mention use of following | L)
(@) | Thrustblock ... ... ... ... . ... _r
1 |
I 1 (b) Total station . . . ... ... ...
i | @) | Jar test ADPParatus . . ... .. ...
| | (d) | Water hammer control devices . . . ... oo 4
I R R PP |
| (e) Energy Audit . .. ... .. .. . |
e 6 o 5 8 6 % & 6 s & 8 s 8 s e s 6 % s e e s s » ‘ -------------------
k (B) Select proper figures / words & complete the sentence | (10) 1
| o (AHX f!VC) _* *
| (a) - | The per capita cost of scheme when lift 1s more than 30M1s... . ..
I I (1750, 1900, 1790)
I . _ - i
[ (b) The distribution system isdesigned for. ... ......... volume flow |
(3,4,5)
L l d
t (C) The floor level of pump house on Jackwell shallbe .. ...... ... m
| above HF.L. (1.5m, 2.5m, 3 m)
(d) HP.of motor = .... x H (V.Q.C) S
75 x 0.60 ]
L i (e) | Oxidation pond works on the princible of .............. Action t i
(Anaerobic, Aerobic, Chemical)
- 1
¥ Xk Xk




MAHARASHTRA JEEVAN PRADHIKARAN '

Examination conducted by

[\*laha?ashtra Environmental Engineering Training & Research Academy (MEETRA), Nashik.
g -

Professional Examination of Asstt. E.E. /A.E.-I/SDE/SDO (Civil)

October 2013
Subject :- Water Supply & Sanitation Engineering (Written)
Date .- 23/10/2013 Timé :- 10.00 to 13.00
Marks :- 75

__-—---*—@--—‘_--—--———————-—_‘——"—‘—--—--——-——'—'———'-————'-------—-----‘----------m----—*_-—_

Note :- (1) Question No. | is compulsory & write any five Questions from the remaining.

(2) Use of Calculator, Log table are allowed.

(3) Figure in bracket on right hand side indicate total marks.

(4) Mobile, Laptop, Tablets are not allowed.

(5) Make suitable assumption if required. Assume suitable data wherever necessary &

state them clearly.

Que. No.l.  (A) What is coagulation? How optimum dose of coagulant i1s determined?
Determine quantity of alum required in treating 10 million liters of water per
day assuming 20 ppm dose. (8)
(B) Write the name of methods for forcasting population for any scheme. Explain
In detail any one of them. (4)
(C) State the various types of surface intake works. (3)
Que. No.2. Write short notes on any four of the following. (12)

a) Hardness of water

b) Water hammer control
c) Break point chlorination
d) Drop manhole

e) Orthotolidine test

Que. No. 3. (A) Design a raw water pumping machinery for the population of 10,000 Souls,
Rate of water supply 1s 100 LPCD, Hours of supply 1s 12 hours. Static head is

30m frictional losses i1s Sm. Assume necessary data. (8)

(B) Write down the financial pattern for different class of Municipal Council &

Corporation under Maharashtra Sujal Nirmal Abhiyvan Programme. (4)
Que. No. 4.  (A) Design a septic tank for small colony having population 200 souls. (7)
Rate of Water supply - 135 liter /capita/day
Desludging period - 2 Years
Rate of sludge deposit - 30 Lit/Capita/Year




Que. No. 5.

Que. No. 6.

Que. No. 7.

Que. No. 8. .

v

Quantity of sewage produce - 80 % of water supply
Detention period of sewage - 24 hours

Work out size of septic tank (Assure L:B=2:1)

Work out size of soak-pit if percolation through it is 1000 lit/m*/day

(B) Write notes@ny@le. Qh'e-> (5)
(1) Total solids and suspended solids.
(11) Biochemical oxygen demand.

(A) Draw a neat sketch of 5 MLD capacity unconyentional W.T.P. & State the
uses of each unit. (6)

(B) Distinguish between (Any Three) : (6)
1) Aerobic and anaerobic bacteria.

i1) Sullage and Sewage
111)Self cleaning velocity and Non scouring velocity.

Iv)Rapid sand filter & slow sand filter

(A) Draw neat tlow diagram of 10 MLD sewage treatment plant for a town &
state the uses of each unit. (8)

(B) Describe need of segregation of solid waste collected from house holds. What
do you mean by three ‘R’ in Solid Waste Management? (4)

Answer the following. (Any Three) (12)
a) What is water audit? Explain the term NRW.

b) What is Energy audit? Explain the term power factor.

¢) What do you mean by hydraulic modeling?
d) State merits and demerits of HDPE pipes used in water supply scheme.

Answer the following (Any Three) (12)
a) What 1s criteria for selection of any area for periurban water supply scheme

fixed by GoM?
b) Explain difterent types of valves required to be used in water supply scheme

with their function.
c) State the service level benchmark fixed Gol for water supply scheme of a city.
Give the name of yP nine parameter and their benchmark values.

d) Explain the hydraulic_f"ég#mg of pipe line.

_____O_




MAHARASHTRA JEEVAN PRADHIKARAN

" Examination conducted by

Maharashtra Environmental Engineering Training & Research Academy
(MEETRA), Nashik.
Professional Examination of Asstt. E.E. /A.E.-I/SDE/SDO (Civil)
October 2013 Roll No.
Subject .- Water Supply & Sanitation Engineering (Oral)
Date .- 23/10/2013 Time :- 14.00 to 14.30

Marks :- 75

--—ﬂﬂ-_-—-__—_--#--—-———-—---#__'__--#-—--_-‘__--"_——--------—ﬂﬂ__-—ﬂﬂ_----———__m

Note :- (1) All Questions are compulsory.
(2) Use of Calculator, Log table are allowed.
(3) Figure in bracket on right hand side indicate total marks.

(4) Mobile, Laptop, Tablets are not allowed.

ok ekl =hEE s S aam Enl omin vlah el gy sy el TS TEF FEE A TS W P = =] S A

- (Question i ,.., ,E _ ﬂ
2 1 R 3 4 5 6 7 Total
No. R R R R o
Marks é
ootaineq ______

QOue. No. 1:- (A) Give formula for the following with appropriate unit.(Any Two). (5)

a) Hydraulic mean depth.

b) Velocity as per Manning's Formula.

¢) Scour depth.

(B) Give long forms of the following : (7)
1) MDPE pwpe:- B

¢) Cumec -

dy J.T.U. -

¢) ppm - o
f) NHPC -

g) CPH EEO :- _ L B




(C) Choose the correct option (According to CPH EEO Manual) (3)

(a) Desygn period of storage dam :-....... e e et
" (100 Years, 50 Years, 30 Years)

(b) Design period of Electric Motor & pump -.......coooiiiiiiiiiiiii, e
(30 Years, 12 Years, 15 Years)

(c) Design period of distribution system in Cities - .........cooiiiiiiiiiiiiiiiiiii,
(30 Years, 12 Years, |5 Years)

Que. No. 2. State true or False: \g (15)

(a) Connecting pipe of water intake designed for 3 volume flow. ....................
i

(b) Pre-Chlorination is done to prevent algaegrowth in raw water. ..................

(¢) Detention period in flocculation zone is considered as 15-30 minutes. ..........

(d) 1.8 to 2.0 m head loss is allowed for rapid sand hiter. .....................o...

(e) As per CPHEEO manual minimum residual pressure for peak demand for
three storey building having height 1s 12m. ...

(f) Self cleansing velocity for design peak flow of sewer 1s 0.8m per second.......

(g) Maximum permissible limit for drinking water for fluoride 1s 1.5

(i) C Value of Cl pipe ismorethan DI pipe...........c..ocii i,
() L.S. 10500 is the standard tor drinking water............ e s

(k) In septic tank digestion of settled sludge is carried out by anaerobic
AECOMPOSHION PrOCESS. ..ttt ettt et ettt e et et ea e

(1) Oxidation pond is aerobic stabithzation unit.................o.oooii,
(m)The settted sludge containing micro organisms call activated sludge.............
(n) Capacity of ESR can be determined by masscurve.......................L.

(0) HDPE pipe isused fordrainage..............ooooiiiiiii i




Que. No. 3. (a) Write down the permissible values (3)
(1) Nitrates (No3) fordrinking water ..............c..ociiiiiiiiiiiii... mg/ltr
q(ii) pH of drinking water ......... ..
) TUrb Aty .o,
(b) State the following (Any Two) (5)

) Various type of meters used in water supply scheme.,

2) Low cost sewage treatment options. )

3) Purpose of flash mixer unit in water treatment plant.

(c) Define the following: (Any Two) (4)

1) Peak factors for design of water supply distribution system.

11) Residual chlorine.

) Working pressure of pipes.

(d) State purpose of following units (3)
(a) Aeration in WTP




(b) Air valve

"

(¢c) Scour valve

Que. No. 4. Fill in the blanks. e (15)
a) Design period of Water treatment plantis .......................... Year.
b) Recommended maximum water supply for town with pipe water supply
without sewerage System 1S .............oooviiieinnn... LPCD.

¢c) Design period of Rising main in sewerage system s .......................
d) Bulk modulusofwateris ........................

e) Detention time inseptictank 1S...........ooiiiii i, hrs.
f) Loading rate of plain sedimentation tank 1s ...................... m°/day/m°
g) Filtration rate of rapid sand filter ....................... liter/ m*/hr.

h) The disposal of treated waste water can be made to river if the BOD of

effluentislessthan ...,
1) The accuracy of ultrasonic flowmeteris .......................... %
1)  Minimum residual head in distribution system ......................... m.

Que. No. 5. (A)Mention use of the tollowing (5)

1) Consumer survey

11) Bulk meter

1) Water Audit

1Iv) Pressure release valve




v) Jar test

(B) Write tn one to two sentence about the following:
1) Oxidation pond

(10)

2) Drop Manholes

3) Manholes

4) Self cleaning velocity

5) Grit chamber




MAHARASHTRA JEEVAN PRADHIKARAN

Examination conducted by
Maharashtra Environmental Engineering Training & Research Academy (MEETRA),

Nashik
VProfessmnal Examination of Asstt. EE/A.E.-1I/SDE/SDO(Civil)
November 2014
Subject :- Water Supply & Sanitary Engineering (Written)
Date - 12/11/2014 Time :-10.00to 13.00

Marks :- 73
Note :- (1) Question No. 1 1s compulsory & write any five Questions from the remaining.
(2) Use of Calculator, Log table are allowed. ’
(3) Figure in bracket on right hand side indicate total marks.
(4) Mobile, Laptop, Tablets are not allowed.
(5) Make suitable assumption if required. Assume suitable data wherever necessary &
state them clearly.

— gl kel SN SN ENEE B SN =l B e WS o el SN BN R A D S U W S N SR A T I N A G I I I TEN S SN NI B DI DI B EEAT B BN B S B I B I BNy BN DI A By S e ma s e g e el skl sk b sl sl e oy ek e ek wel e e deeh sl shink Sesk o——— ek sy ospe sk el osshh weid ek mie el T B sl ek el bl bl B Ak wl meh . o el el e s Sy S B i mel T

Que.No.I. A Water supply schemes of two towns with following details 1s to be
proposed by following options.

) Separate pumping machinery provided on sump feeding ESR of each town
(without MBR). '
2) Pumping machinery installed to fill MBR to feed the ESRs of both the towns
by gravity through MBR.
The WTP, sump and MBR is located at one location at midway between
source & ESRs of the town.

Details Town 1 Town 2 MBR
[LSL of sum 97.00 m 97.00 m 97.00 m
FSL of ESR/MBR 135.00 m 140.00 m 151.00 m
Driving head 4.00 m | 4.00 m 4.00 m
Total frictional losses 5.00 m 7.00 m -
in pure water R/M and
G/M
Efficiency of pump 70% 70% 70%
Total water 10 lakhs leters 20 lakhs leters -
requirement/day |
Discharge of pump 100m’/hr | 150m’/hr 150m’/hr
Rate of electricity per Rs. 4/- Rs.4/- Rs. 4/-
unit
Hours of pumping 10 hrs 13.33 hrs 20 rs.




Que.No.2.

Que.No.3.

Que.No.4.

Que.No.S.

a) Calculate HP of pumps and total electricity charges.
1) When a separate pumps are provided on sump feeding ESR of each  (6)

town (without MBR)

11) When pumps 1nstalled is feed MBR through which ESRs of both . (6)
i the towns are filled by gravity.

b) Compare and comment on the electricity charges in both the cases (3)
and feasibility if MBR is proposed.

Write short notes on any four of the following. (12)
a) Break point chlorination.
b) Aeration of water

c) Orthotolidine test

d) Dechlorination

e) Superclorination

Answer the following. (Any Two) (12)
1) The water works of a town of population 25000 has to meet its water demand

at the rate of 135 hit/capita/day. If the disinfection is to be done by the
bleaching powder having 33% available chlorine, determine the qty of the
bleaching powder required per year. The required dose of chlorine at the water

works 1s 0.5 ppm for disinfection.

2) State and describe the two methods of supplying water to consumers based on
duration of supply hours. Which method exist in practice currently?

3) List out the different systems of distribution network depending upon their
layout and direction of supply described any two of them.

a) Describe Aerobic and Anarobic stabilization ponds designed to treat (4)
sewage and biodegradable industrial waste. '

a) Explain the importance of the velocity at minimum flow through sewer.  (4)

b) Write down manning’s formula, Hazen William formula & Darcy (4)
Weisbach formula for design a pipeline of Water Supply Scheme.

Draw neat and labeled sketch of the following (Any Three) (12)
a) Septic tank for household. .
b) Water supply connection to household from 90mm dia PVC distribution pipe.

c) Details of perforated pipe under drain betow the filter sand bed.

d) Sketch of aqua privy.
e) Surtace water intake arrangement with channeling in a riverbed during

scarcity 1in summer season.

- - 1.. ﬂ, - - FT— ' . 5 [ e . . - [ =
ﬁ‘.-w.‘ i‘ . Wm*- Pl 1 . 1 - - - - s - e oet . 1 ) R ] e a0 tom b " - " r ) - . ' ) L - . :
" F I : : ! , - e IFI".Fh: I . %. W . xx . !.. I -:_ﬂ- ."- 1 . -{ A - . - " .ot ..-.-‘L L A L Al vty M R ﬁ"'l:‘_- S A e ™ i . 1
e ——




Que.No.6. Write Short notes on any four of the following. (12)
a) Details of filter sand & filter gravel.
b) Air cushion valve.
c) Zero velocity valve.
¥) Kinetic air valve
e) Precautions in handling and storage of PVC pipes.

f) Expansion joints in pipelines.

Que. No.7.  Answer the following (Any Three) (12)
A) State the factors aftecting consumptions of water.
B) Advantage and disadvantage of domestic consumer meters.
C) Write in brief about precautions while sampling‘from taps during water

sampling for bacteriological analysis.
D) List out the functions/duties necessary for good management ot a water